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R RE IR A BR 22 7/Anhui Clean Energy Co., Ltd. JL-QMS-131
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Hoop-wrapped composite cylinders with steel liner for the on-board storage of

compressed natural gas as a fuel for automotive vehicles
Y5 AL S Hoop-wrapped composite cylinders type: CNG2-G-406-80-20B

%% /i Filling medium: CNG

#i13& VF 7T iiE 4% 5 Manufacturing licence number: TS2210K24-2022

#ili% #.47 Manufacturing company: Anhui Clean Energy Co., Ltd.

4 =t Batch No.: HRE008 fili& H 3 Manufacturing Date: _ 2021.04
= AR Standard: _Q/LD 0003-2019

FHERSMMmEA__001  SFE_ 203 F B S _200 B

¥ Remark: A<dtt & % 48 58 < b AN & F %5 This batch hoop-wrapped composite cylinders don’t
contain following number: 001 (FJ%EHERERIE ). 002 (PIAHKEBBIRIE). 080 CHRfh /K EBB RIS
e RIE Q/LD 0003-2019 FliEHrHEME, K AMEIRIEE TR RMBI =1 R EMA A MR, Wk
G AT LAY /D B B A — RS SUmRIe, AR EAE ERER. (Lt HREOO! MUE HEHRREE)

I FEHAHIE Main technical data

AMIAEES (MPa) i IKIERSE S (MPa) =
Nominal WP Hydrostatic TP
NHABER (L) SERKES (MPa)
80
Nominal Volume Leakage TP =
WHEARER (mm)
406
Liner OD
2 F ¥ Main Material
25 Type ZFK. H'5 Name RS, Mg Type
P HE 4%} Liner Material 30CrMo A& D406X5. 7
A4 ¥k Fiber Material B B 4T 4 E6DR17-1200-308H
B e ¥4 Resin Material R A CYD-128
3 PWEFEME2E A4 Liner Material Chemical Composition
JG# Element s Si Mn () g Mo S P S+P Ni Cu
BRI % 0.26~ | 0.17~ | 0.40~ | 0.80~ | 0.15~ < < <
bl <030 | <0.20
AQL 0.34 0.37 0.70 1.10 0.25 0.005 0.011 0.016
bR & R %
2 0.30 | 0.207 | 0.534 | 0.983 | 0.205 | 0.004 | 0.009 | 0.013 | 0.026 | 0.037
Actual Content
4 71%PERE Mechanical Property
4.1 WAE#HE} Liner Material
EIR AL JiE AR5 by 5 (2 it
3 H ; : i _ % Bend
‘ Tensile Strength | Yield Strength | Elongation Impact value 3
Inspection Item 180
Rm (MPa) Rea (MPa) A (%) a kv (J/em?)
G iR AQL =890 <945 =755 =14 ®/h=28 | FH=35 ey
£ & R Acceptance
912.53 834 15.8 72 74
Actual Results
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42 “F4E/4 i 84 F1Fl Fiber/Resin Composite

K315 H Inspection Item | Hi$i3%FE Tensile Strength o/MPa i 87 4) 38 Shear Strength Ts/MPa

L& AQL =900 =13.8

il 45 Actual Results 1007.9 1028.1 1016.4 51.5 48.8 59.6

5 PyiH4 K Liner Metallographical Inspection

BHMAR i 7t 22 1% ¥ Decarburized Layer, mm
Microscopic Structure ApEE Outside A BE Inside
6] sk % A& Tempered Sorbite 0.17 0.16

6 PR i A B Check the dissection of liner bottom
gERFAR R FE A BARE K, K{FHERE

7 7K EE RS Bursting Test
7.1 AJE Liner
445 Serial No.: 002 MR E /7 Bursting Pressure: 37.26MPa
¥ 1 Shape of crevasse: MR, TR .
7.2 Al Cylinder
432 Serial No.: 080 47 [k /) Bursting Pressure: 57.52 MPa
P 11 Shape of crevasse: B, T

g % 3E FE /4R X3 Ambient Temperature Pressure Cycling Test
42/ i 4= Hoop-wrapped composite cylinder No.: HRE001014

B3 JE 77 £ R Maximum Cycling Pressure: 26.00MPa
E¥ JE /7 FBR Minimum Cycling Pressure: 2.00MPa
e 45 B Testing Results:

WEIEEKXZE 31654 VR, A TG R B R

Ambient Temperature inflating cyclingto __3 1654 times, cylinder has no leakage and no burst.

ﬁ%#gﬁiﬁﬂﬁPﬁAomemem9ﬁ@MEﬁ k.
After ﬂ’lspecubn and tests Plsoducts of this batch are according to the requirements of Q/LD 0003-2019 and

acceptable, : : : i
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HRENRFHERAT (RKEAR):
Manufacturer Inspection Stamp
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